Bill To:

CERDAY CORSZ 8§ B P I DE CV
KM 3 CARRETERA MEXICO=

©D SAHAGUN 8/N :
SEHAGUN HG
43890 MX

SPECTRICATIONS
ASTM A6~03, R992-06d, A512-07

HEAT NO@ 52638740

c ¥ P 5
.08 .86 .011 .032

Yield Strength.

KSIT MPa
58.9 £06.1
58,2 408.2

TENSILE TEST RATIOS
YLD/ TENS
278

Tensile- St?engtb

Cxder Dateii2/1$/201%

BO Wo 0090955
Will Order Now3975932
Licad Ngi=1434549

Ship To: 2

GERDAU CORSA S A P I DE LV
402 ‘GREND ‘CENTRAL BLVD
MIEQ DISTRIBUTION CENTEZR

LDREDO— ’ TX Manifest No:2127005
78045 s
STZE GRADE LENGTE

W 8 X 15% 7 W200 X 22.5 982/572-50
CHEMTCAL ANATYSTS
81 Cu Ni ex Mo Sn v al
.23 L300 .12 .09 040 .008 <0862 .003
:?HYS.ICAL PROPERTIES
_Spedimen Areéa Elongstion

g whan applicabl
gratec reqqlréments.“

Slgned'

Date.Mar 21, 2012 Signed:

b
017

CERTIFIED MATERIAL TEST REPORT

GERDAU
Midlothian Mill
200 Ward Reaad

i3 GERDAU.

40 BF £ 12:192 M

CE.
.28

KST MPa Sg In S¢ cm % Gage Lergth
750 517.1 9.352 2.53 28.5 BIn 200 nm
759 523.3 0.389 2.5% 25.2 8 In 200 mm

Dateé:

Tom L. Harringtons: Qua11ty'Assurance»Mana

Notary Public {(if applicable]

Page: 2. 0f

Midlothian, TX 76065
(972)775-8241
PRODUCT
HE BEAMS
Bend Test Roa
Dia. Result %

A1l tests and operatioss performed by thls
are in comp-1=nce with the requwrements of the materis

2



